SAN JOSE/SANTA CLARA TREATMENT PLANT ADVISORY COMMITTEE

SAM LICCARDO, CHAIR MARSHA GRILLI, MEMBER
PAT KOLSTAD, VICE CHAIR DEBI DAVIS, MEMBER

LAN DIEP, MEMBER STEVEN LEONARDIS, MEMBER
DAVID SYKES, MEMBER JOHN GATTO, MEMBER

DEV DAVIS, MEMBER

AMENDED
AGENDA/TPAC

4:00 p.m. January 11, 2018 Room 1734

1. ROLL CALL

2. APPROVAL OF MINUTES

A. November 9, 2017

3. UNFINISHED BUSINESS/REQUEST FOR DEFERRALS

4. DIRECTOR’S REPORT

A. Director’s Report (verbal)
e Monthly Progress Reports

S. AGREEMENTS/ACTION ITEMS

A.  First Amendment to the Master Agreement with Signet Testing Laboratories,
Inc. for Special Inspection and Materials Testing Services for the San José — Santa
Clara Regional Wastewater Facility Capital Improvement Program
[...]
remove and replace asphalt pavement in damaged areas of Zanker Road; install traffic-rated pull boxes for the streetlight
system; install underground conduits for the fiber optic system; and make additional changes.

Delays in the fabrication and delivery of portable trailers required for the project continue to impact the schedule. The trailer
to be used for badging and training was delivered in August; however, the trailers to be used for construction management
personnel are still under fabrication. Teichert now estimates that the construction management trailers will be delivered in
December. Installation and furnishing of these trailers, plus final inspection, should take another four to six weeks, placing
the Beneficial Use date in January 2018. The City notified Teichert that the number of contract work days has been exceeded
and that liquidated damages were in effect. By the end of this reporting month, liquidated damages were $105,000.

Digester and Thickener Facilities Upgrade

This project is over budget due to the numerous unforeseen conditions, as well as seismic design modifications and
hazardous material issues currently being investigated.

Numerous unforeseen conditions are impacting the project schedule. The conditions, detailed below, are resulting in an
estimated delay to the Beneficial Use date of five months. The project team continues to evaluate the schedule delays.

e Contractor Walsh Construction encountered major corrosion of an existing below-ground 78-inch settled sewage (SES)
pipeline and junction structure during construction. This corrosion has impacted the dissolved air floatation tank piping
connections, two new pressurization flow boxes, and utility relocation work. All repairs have been postponed until the
2018 dry season, when a bypass pumping system can be safely installed to allow repair work to continue. Pricing and
submittal review of bypass pumps and piping is in progress.

e An unidentified, 36-inch biochemical oxygen demand pipe was discovered during preparation of the foundation for the
new sludge screen building. The contractor removed this pipe and relocated several unforeseen digester and landfill
gas drain vaults and associated piping.

e Multiple unforeseen utility conflicts with water, natural gas, digester gas, landfill gas, storm drain, and sanitary sewer
pipelines have impacted progress. These conflicts have caused numerous utility pipe, conduit, and duct bank
relocations across the site, and have also impacted the new digester gas pipe rack footings, causing rerouting and other
design changes.

e Digester gas bypass work was delayed approximately six months due to BAAQMD venting restrictions. Work on digester
gas bypass connections was completed this month, and the digester gas bypass is now in service.

e Digester structural design is being revised for seismic safety. Revised design details will result in schedule delays and
increased coordination with ongoing construction.

e Planned excavations for digesters five through eight are on hold until testing of soils and concrete for PCBs is completed
and results show clearance of hazardous material contamination around the surrounding work areas.

Digester Gas Compressor Upgrade

This project is over budget by approximately 3 percent due to higher than anticipated project delivery costs associated with
increased construction inspection requirements and an extended project timeline.

The contractor achieved Beneficial Use in April 2017; final acceptance is scheduled for January 2018. This schedule delay
was primarily due to the following factors:

e The compressor skids were required to be reclassified from Class 1, Division 2 to Class 1, Division 1. This issue was
resolved in May 2015.

o BAAQMD delayed approval of the digester gas flaring during the tie-in of the new gas piping. This issue was resolved
in November 2016.

e Functional testing of the automation system took longer than anticipated.

e Multiple competing process shutdowns with other projects contributed to the delay.

Emergency Diesel Generator

This project reached Beneficial Use in July 2017; final acceptance is scheduled for January 2018. The schedule shows a
project completion delay of approximately one year from the Notice to Proceed (NTP) completion date. The City granted a
schedule addition of 189 working days through the change order process due to additional scope. The project has extended
beyond the original schedule due to the following factors:

=

=]

=EY CIP Monthly Status Report for October 2017 Page 11 of 18
~—



e Caterpillar, the supplier of the emergency diesel generator system, took longer than expected to develop the controls
and network switches that interface with existing RWF controls. Caterpillar and Peterson Control have completed all
outstanding items and are in the process of obtaining O&M final signoff.

e Additional time was required for PG&E to review the third-party report on the protective devices testing and to schedule
the witness test for the new emergency diesel generators. PG&E has now completed this work.

e A no-cost time extension change order was required to split the commissioning sequence into two phases and ensure
RWEF backup power during engine modification work. The contractor completed the first two phases of the project,
including modifications to the existing EG1 engine; an eight-hour load test for the four new generators; installation of
the fueling and diesel exhaust fluid systems; and upgrades to the existing EG2 and EG3 engines and M4 switchgear.
The project was completed in July and is now in the post-construction phase for completion of remaining minor
outstanding items.

Iron Salt Feed Station

The Iron Salt Feed Station Project construction has been delayed by three months due to a combination of heavy winter
rain; longer than anticipated time to fabricate the double containment pipeline and leak detection system; and longer than
anticipated time for system testing and commissioning. Staff anticipates the contractor will reach Beneficial Use in

December/January 2018.
=
=
=EY CIP Monthly Status Report for October 2017 Page 12 of 18

. —



When raw wastewater enters the RWF, it first goes to the
headworks facility for preliminary treatment. The headworks
facility removes inorganic material such as sticks, stones, grit,
and sand from the influent wastewater stream to reduce wear

Project Profile - Headworks Improvements and New Headworks

EXISTING
HEADWORKS 182
AREA

on the downstream process equipment and enhance process
performance.

Of the RWF's two separate headworks facilities, the original _
Headworks 1 includes screens; grit removal through an aerated NT= —
grit chamber; detritor systems; screenings and grit handling
facilities; and pumping facilities. Headworks 1 has been in
operation for more than 50 years and has a rated capacity of
271 million gallons per day (MGD). Headworks 2, commissioned
in 2008 with a rated capacity of 160 MGD, includes screens;
vortex grit removal units; screenings and grit handling facilities;
and a pump station. It was built to supplement Headworks 1 in
response to a 1998 storm that resulted in an estimated peak
wet-weather flow of 330 MGD.

With the aging Headworks 1 facilities requiring regular repairs
and rehabilitation, the City’s Plant Master Plan recommended
decommissioning Headworks 1 and expanding Headworks 2 to handle future anticipated peak flows of up to 400 MGD.
Subsequent City evaluations identified the need for a new Headworks 3 facility to replace Headworks 1, and outlined
modifications required for Headworks 2 to improve operational reliability and performance. The Headworks 1 and
Headworks 2 improvements, collectively known as the Headworks Improvements and New Headworks Project (Project),
are described below:

EMERGENCY

BASIN
P OVERFLOW
STRUCTURE

.
~—
-
-

Figure 3: Project Site Map

Headworks Improvements Project - This portion of the Project will improve the reliability of existing Headworks 2 to enable
it to function reliably in conjunction with the new Headworks 3. The Headworks Improvements Project will also include the
installation of infrastructure needed to reroute flows from Headworks 1 to Headworks 2 in preparation for the
decommissioning of Headworks 1.

New Headworks Project - This portion of the Project will include the design and construction of a new headworks facility,
including new influent piping, a new pump station, screenings and grit removal systems, and an odor control facility.

The City selected the Progressive Design-Build (PDB) delivery method for these projects due to its complexity, unknown
site conditions, presence of multiple project interfaces, and integration with existing facilities. The PDB delivery method
provides a single point of responsibility for both design and construction, and increase the potential for innovative solutions
to complex issues. The City is selecting the Design-Build Entity (DBE) through a two-step selection process, consisting of
a Request for Qualifications (RFQ) with a subsequent RFP. The RFQ will identify DBEs qualified to submit proposals, while
the RFP will define selection criteria. Selection of the DBE will be based on a “best value” determination, in which the
combination of technical capabilities, key personnel, project approach, past performance, schedule, and pricing most closely
meets the project owner’s requirements. CDM Smith is assisting with the process by serving as the Owner’s Advisor for the
Project.

On May 24, 2017, the City initiated the two-step competitive selection process. Four SOQs were received and reviewed,
and the following three DBEs were pre-qualified:

1. CH2M Hill and Kiewit Corporation
2. HDR Inc. and Alberici Corporation
3. Overland Contracting Inc. and Overaa Construction

On November 8, 2017, the City initiated the second step of the competitive selection process by issuing the formal RFP to
the three pre-qualified DBEs, with proposals due in December. To ensure that the submitted proposals meet requirements,
the City is setting up site tours and meeting with the pre-qualified DBEs to discuss potential technical and contractual issues.

The Notice to Proceed for the progressive design-build contract is scheduled for July 2018, with Beneficial Use expected in

September 2022.
=
=]
=EY CIP Monthly Status Report for October 2017 Page 13 of 18

.-



U WA
grin't = r

Figure 5: New Bar Screens

=EY CIP Monthly Status Report for October 2017 Page 14 of 18



Page intentionally left blank

i 1
I

CIP Monthly Status Report for October 2017 Page 15 of 18



Regional Wastewater Facility Treatment — Current Treatment Process Flow Diagram

Raw Sewage
LEGEND
StOnsitet Liquids Treatment Stream
ormwater ; Pri Effluent
G T Pr;zn;ﬁ;yl'izEaf;filgs nt "E”n?;’r'genc”; f Solids Treatment Stream
I—D Basin Equalization Basin Energy Processes
—_—l
Influent
9 Screening Primary
Effluent -
‘BNR2
Pumps Pt BNR 2
l P(j-\ < Ae’raﬁon =P Clarifiers
: - Basins v
Grit
Removal Z l Sodium
Raw ;
Sewage Hypochlorite Sodium SVAWPC
‘ Pumps = B and Ammonia Hypochlorite
Grit Recycle U
Storage Primary BNR 1 : Chlorine L SBWR ecycle Uses
: Ll e BNR 1 Tertiary
Setting Tanks === agation Clarifiers iaton > Contact > Gutil
Settled ‘Basins 1 Filter H
Sewage Pumps Pumps * T
Filter Sodium
Backwash Bisulfite
— Treatment
v |
Electricity, : :
Heat, and h 4 Equalization Flocculation Setgg?rr:;ayon
Process Air Sludge Basin > Basins > and 8
Thickening
1% P I
. vV
Engines Digester Gas Sludge
Fuel Cell Digestign
Engine Blowers Natural Gas
Drying
: Landfill as
Alternate Daily
Cover (ADC)
Figure 6 — Current Treatment Process Flow Diagram

=
=EY CIP Monthly Status Report for October 2017
T

Page 16 of 18




Regional Wastewater Facility Treatment — Proposed Treatment Process Flow Diagram

Raw Sewage

Onsite
Stormwater

LEGEND

Liquids Treatrnent Stream

Solids Treatment Stream

Primary Effluent Primary Effluent Energy Processes
(_T- > Equalization 4 Emergency Red text indicat
Basin Equalization Basin preoposec;nc;;?tjs
improvement projects
Influent )
é Screening Primary
Effluent “BiR2"
Pumps LM | BNR 2
l < ’Ae‘{aﬁon =P Clarifiers
Grit Basins " ‘
Reroval .
Raw Sodium
Sewage Hypochlorite Sodium SVAWPC
* Pumps < > and Ammonia Hypochlaorite
Grit l i
Storage pry »O—> R BNR 1 Tertiary e SBWR
. Tanks Adation cuitters {9 | iltsin >
Settled Basins. Filter .
m Sewage Pumps I Pumps * T
To Landfil * Filter Slodiu.m
—— Backwash Bisulfite
udge Fine ¢ Treatment
> Screening *
Electricity ‘ Equalization Floceulation Se%i;r:ieg;a;ion
and Heat Sludge Basin > Basingeay and 8
Co-Thickening I
) Digester Gas t
Engines Sludge
Fuel Gell Natural Gas Digestion
P Sludge >
Cinirate Dewatering R —— H
1 1 \ i :}
i Thermal ) 5@
> FOG I Drying I .
@' @ Receiving 1 I Multiple
: — : Disposal Options
reenhouse

CIP Monthly Status Report for October 2017

Figure 7 — Proposed Treatment Process Flow Diagram

1 Solar Drying
1

Deferred Indefinitely

—}é" Recycle Uses

P Outfall

Page 17 of 18



Active Construction Projects - Aerial Plan

Figure 8 — Active Construction Projects

Page 18 of 18




wﬂ% San José-Santa Clara
== ' | Regional Wastewater Facility

apital Improvement Program
Monthly Status Report: November 2017

January 4, 2018

This report summarizes the progress and accomplishments of the Capital Improvement Program (CIP) for the San José-
Santa Clara Regional Wastewater Facility (RWF) for November 2017.

Report Contents

=

L (LYo A 1= Y= T Y1 o T [ SRR 2
PrOGIram SUMIMEIY ....oeeiiiiiiiiii ettt e e o4 ettt et e e o4 e e b et et e e e 41 s bR e e et e e e e e e R b e ettt e e e e s e s an b e e et e e e e e s e asnnreneeeeeeesannnns 3
Program Highlight — Program REPOITING ..........eeeiiiiiiieiiiite ettt ettt s ettt e s st et e s sabee e e e sbee e e e aabb et e e snbbee e e annneeesnnneeens 4
Program PerfOrmManCe SUMMEAIY ........coiuuiieiiiiiee e iieiee e steeeeestte e e e sstteeeesasteeeesasteeeeaasbeeeeessseeeeeasbseeanseeeeeaasseeeesnsbseeesnsbaeeesnnnneeenn 5
Program Cost PerfOrManCE SUMIMAIY .......ieeoii i iitieeeeeeeseiiitttieereeeeesssaaateeeeeaeessaasateeereeeeasaaasssteeeeeeeaasnsseeeeeeeessansssnneeeeesssnnnsnes 6
Project PerfOrManCE SUIMIMEIY .......coii ittt ittt ettt ettt e e stb et e e s aabe e e e e aabe et e e aabe et e e aabbe et a4 ab e e e e aabb et e e aabb e e e e aabbeeeesnnbneeesnnreeenn 8
SigNIficant ACCOMPIISNIMENTS ......ciuiiiieiiiiie ettt et e e e et et e e e b et e e e b b et e e e abbe e e e ek be e e e e bbe e e e e anbr e e e e annreeeeannres 10
Explanation of Project PErfOrManCe ISSUES ........coiuuiiiiiiiiie ittt sttt e sttt e e st e e e s nte e e e e abeeeesansbeaesansbeeeeesbeeeeennees 11
Project Profile — Iron Salt FEEA STAION .........cciii i e e e e s s e e e e e e s s s be e e e e e e s s snnnbeaeeeeeaeeeannrnnnneeaaeeean 13
Regional Wastewater Facility Treatment — Current Treatment Process FIOW Diagram ..........ccccceevvivciiiiiieeieeeiniiiiiiieeeeeeenn 14
Regional Wastewater Facility Treatment — Proposed Treatment Process FIOW Diagram............ccccvevriiererniieneesniieee s, 15
Active CoNnstruction ProjeCtS — AGKHIAI PIAN..........ouuiiiiiiiiie ittt s e e st e e e st e e e s st e e e e anbbe e e e ansbeeeeanseeas 16
=EY CIP Monthly Status Report for November 2017 Page 1 of 16

. —



Project Delivery Model

Design-Bid-Build Active Projects

-
W . - Post-
Feasibility/Development Bid/Award Construction .
Construction
1. Approve 2. Confirm 4. Approve 6. Authorization
Project Project 3. Authorization Preliminary 5. Authorization) To Award & 7. Substantial 8. Final
Scope Alternative To Proceed Design To Bid Establish Baseline Completion Acceptance
o YU Project P Conceptual J.{ Preliminary ' Detailed ,I' Bid & Award JIf’ Construction JIf S )
ScoJ = - Alternative Design ; Design Design Construction & Conctiction
Ping (Technology) (10%) (30%) (100%) Contract Commissioning B
k .
Switchgear S40 Aeration Tanks Filter Rehabilitation Advanced Facility Construction-Enabling
Upgrade, M4 Rehabilitation Control and Meter Improvements